Download Print this page

Repair Parts - Husqvarna ST724 Owner's Manual

Husqvarna snow thrower owner's manual
Hide thumbs

Advertisement

24" SNOW THROWER MODEL ST 724
FRAME REPAIR PARTS
107
106 104
105
108
85
117
116
86
118
80
119
91
REF.
NO
PART NO.
80
601 00 17-38
FRAME, ASSY ENG. MT.
85
601 00 14-43
SCREW 5/16-24X1.00
86
601 00 08-23
NUT, 5/16-24 HEXWD FLLK
88
601 00 05-19
SCREW, 5/16-18X.50 WAHHTAP
90
601 00 17-39
COVER, BOTTOM WHEEL DRIVE
91
601 00 14-45
SCREW 1/4-20 X .63 WAHHTAP
100
601 00 10-89
IDLER SPRING
101
601 00 14-46
FLATWASHER, .53X1.00X.063
102
601 00 14-47
BEARING FLANGE
103
601 00 15-97
ASSY, SHAFT AUG CLUTCH
104
601 00 14-49
LEVER, ASSY AUGER CLUTCH
105
601 00 14-51
SPRING PIN .165DIAX.88LG
106
601 00 14-47
BEARING, FLANGE
107
601 00 14-52
NUT, 1/2 PUSH ON
108
601 00 14-53
CABLE, .205 EYE 6.125LG
110
601 00 15-98
BOLT, 3/8-16X1.25 CARR.
111
601 00 00-20
FLATWASHER .406X.81X.065
112
601 00 14-54
PULLEY, IDLER
115
601 00 13-35
NUT, 3/8-16 HEXCTRLKJAM
116
601 00 14-55
SPOOL, CABLE AUGER CLUTCH
117
601 00 14-56
SCREW 1/4-20X1.75
118
601 00 00-18
FLATWASHER .281X.63X.065
119
601 00 00-62
NUT 1/4-20 REGHEXCTRLK
120
601 00 14-46
FLATWASHER .53X1.00X.063
146
144
143
162
161
90
102
133
91
88
PART NAME
REF.
ENGINE
160
148
131
149
132
140
142
145
115 130
141
107
112
101
103
100
REF.
NO
PART NO.
121
601 00 15-99
122
601 00 14-52
125
601 00 16-05
126
601 00 16-02
127
601 00 16-01
128
601 00 16-04
129
601 00 14-73
130
601 00 16-03
131
601 00 14-59
132
601 00 14-51
133
601 00 14-60
140
601 00 14-61
141
601 00 00-73
142
601 00 14-62
143
601 00 14-63
144
601 00 14-64
145
601 00 10-89
146
601 00 17-40
148
601 00 14-54
149
601 00 13-35
160
601 00 14-65
161
601 00 14-45
162
601 00 00-18
31
REF. KEY# 133
127
129
125
126
128
110
122
120
121
PART NAME
BEARING SLEV .520IDX.70ODX.65
NUT 1/2 PUSH ON
BRACKET, BRAKE ARM
BOLT, BRAKE ARM 9/16-18
NUT 9/16-18 JAM CTRLK
BOLT-BRAKE ARM ADJ
FLATWASHER .505X1.00X.06
NUT 1/2-20 JAM CTRLK
PAD, AUGER/IMPELLER BRAKE
PIN, SPRING .165DIAX.88LG
SPRING, TENSION RETURN
LEVER, IDLER ARM TRACTION
SCREW 5/16-18X.75
FLATWASHER .328X1.25X.075
BUSHING, IDLER LEVER
NUT, 5/16-18 HEXNYL
IDLER SPRING
SCREW 3/8-16X1.25
PULLEY, IDLER
NUT, 3/8-16 HEXCTRLKJAM
COVER, BELT
SCREW 1/4-20X.63 WAHHTAP
FLATWASHER .281X.63X.065
REF.
IMPELLER
HOUSING
334338B

Hide quick links:

Advertisement

loading

  Related Manuals for Husqvarna ST724